[T BLUE ASIA
Page 1 of91

TEST REPORT

Product Name : Bluetooth controller

Brand Mark : NA

Model No. : INFBC4

FCCID : 2A2K9-INFBC4

Report Number : BLA-EMC-202204-A9902

Date of Sample Receipt : 2022/4/29

Date of Test 1 2022/4/29 to 2022/5/26

Date of Issue 1 2022/5/26

Test Standard : 47 CFR Part 15, Subpart C 15.247
Test Result : Pass

Prepared for:
PROSPEC ELECTRONICS of SC, Inc
3325 SOUTH MORGANS POINT ROAD. MT. PLEASANT. SC29466-6856
USA
Prepared by:
BlueAsia of Technical Services(Shenzhen) Co.,Ltd.
Building C, No. 107, Shihuan Road, Shiyan Sub-District, Baoan District,
Shenzhen, Guangdong Province, China
TEL: +86-755-23059481

Compiled by: Cﬁ}“& Review by: M
_— o R-

Approved by: Date:

BlueAsia of Technical Services(Shenzhen) Co., Ltd.
Add: Building C, No. 107, Shihuan Road, Shiyan Sub-District, Baoan District, Shenzhen, Guangdong Province, China
Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com




Report No.: BLA-EMC-202204-A9902
T BLUE ASIA Page 2 of 91

REPORT REVISE RECORD

Version No. Date Description

00 2022/5/26 Original

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com




e Report No.: BLA-EMC-202204-A9902
ETBLUE AsIA Page 3 of 91

TABLE OF CONTENTS

1 LI SIS 10 5
2  GENERAL INFORMATION ......ooiciiirisiinss st sss s s s s s s s s s s a s s an s e e a s e a s an e s anen e 6
3  GENERAL DESCRIPTION OF E.U.T. ..ottt s sss s s s s ssss ssssssnsan e sssne s 6
4  TEST ENVIRONMENT ...ttt s s e p e s s me s e e e e n e 7
LT I S I 1@ 15 7
6 MEASUREMENT UNCERTAINTY ..ottt e s s s s s s nsn e s 7
7 DESCRIPTION OF SUPPORT UNIT ...ttt s sssss s s san s s sasanssne ssnnsnns 8
8 LABORATORY LOCATION ......eiiiiiiiiiinisniss s ss s s s s s s sas s s s s an e s ane s smn s an e nanenans 8
9  TEST INSTRUMENTS LIST ...t s s s e ssan s s e s e s an s e 9
10 ANTENNA REQUIREMENT ...ttt s ssan s s s an s s s an s an e s nnnans 13
10.1  CONCLUSION ..ttt sttt ettt st eb et s sea et s b et a skt sa b s et e s b e s et s e e b s et sen s e e s saenene e snenen 13
11 CONDUCTED SPURIOUS EMISSIONS. ..ot sss s sss s s ssss s sssssssassnans 14
111 LIMIITS e e ettt e e s e st e e e e st a et e e s s b e et e e e s aba et e e s e s b et e e e e sabba et e s s e aa e e e e s nnreeee s 14
11.2 BLOCK DIAGRAM OF TEST SETUP ..coeiiiiiiiiit ittt ettt et sbe e s s ran e e s s ennneeee s 14
11.3 TEST DATA ..ttt et ettt e e s et e e s e a e e e et a et e e s e s b bt et e s s bbb et e s s e e r e e e e s e aa e e e e s e naraneeeeas 15
12 20DB BANDWIDTH ...ttt iss s s s a e e ae e e n e e s e nan s 16
121 BLOCK DIAGRAM OF TEST SETUP ...oeiieiiiiitieit ittt sttt e eran e e s s nneee s 16
12.2 TEST DATA ..ttt ettt ettt e s e a e e et b et e e s e s b et et e s s b et e e s e e a e e e e s aa et e e s e et e e e nas 16
13 CONDUCTED PEAK OUTPUT POWER........ooiiiiiiciinnin s ssss s s s s ssss s s san s s 17
13.1 LIMIITS et et e s a e e s s e et e e e s ba et e e s e s b et e e e e s bt e et e s s e b a e e e s s nnreeee s 17
13.2 BLOCK DIAGRAM OF TEST SETUP ..ottt ittt an e e s s anne e e s 17
13.3 TEST DATA ...ttt st e e e r e e et a et e e s e b et et e s s bbb et e s s e e bt e e e s a e e e e s e nara e e e e nas 18
14 RADIATED SPURIOUS EMISSIONS ........ooiiiii s s s n e s s 19
141 LIMIITS ettt ettt e e st e et e e s s e et e e e s b et e e s e s b et e e e e sabba et e s s e ba e e e s s nnreeee s 19
14.2 BLOCK DIAGRAM OF TEST SETUP ..ottt ettt e s s an e s s nnne e e s 20
14.3 PROGCEDURE ...ttt ettt e e s e e e s e s bt e e e e s b e et e e s s b a e e e s sesnneeeesesnrraeeessannns 20
14.4 TEST DATA ..ttt ettt st e e e e e e e s e b et e e s e s b et et e e s e et e s s e e r e e e e s e et e e e s e e e e e e nas 22
15 RADIATED EMISSIONS WHICH FALL IN THE RESTRICTED BANDS.........ccocoiiimnirrnensnenaeenne 30
15.1 LIMIITS ettt e e s et e e s s e et e e s s bt e e e s e ab et e e e e s bt e et e s s e raa e e e e s nnreeee s 30

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com



Report No.: BLA-EMC-202204-A9902

T BLUE ASIA Page 4 of 91
15.2 BLOCK DIAGRAM OF TEST SETUP ..ceeeiee ittt e e e e e e e e e et e et se s e e s e e e e e eeaaaaaaaaeseeeeeeeeaassnnnnnaaaaaes 31
15.3 PROGCEDURE ...otttceeee i e eeeeeeiteeee e e e e e e e ettt eee s e e e e e e et e eaeaa e aaeeeeeeeesaaastasaaaeeeeaeeeaneaessnnsnnaaseeeseensssnsnnnnaeseeeeeensennnnnn 31
15.1 LI D Y PSSR 33
16 CONDUCTED BAND EDGES MEASUREMENT ........oouureuemeessrsesssssssssesasssssssssssssssssssssassssasssssassssaessses 37
16.1 LR 1SRRIt 37
16.2 BLOCK DIAGRAM OF TEST SETUP ..ceeciei ettt s e s e e e e e e et e et sse e e e s e e e e e eeata s e e seeeeaeeennssnnnnnnaaaaans 37
16.3 LI D U USSP 38
17 DWELL TIME ..o.oeoeeveneessesssessssssssssessssesssasessasesssasessasesssasessasesssssessanesssasessanesssssessasesssasessassssssmsssasesssasessens 39
17.1 LAY 1SRRI 39
17.2 BLOCK DIAGRAM OF TEST SETUP ..ceueiei ettt e e e e e e e e e e et aaa e ese e e e ae e e eeeassaa s seeeeeanennssnnnnnnnaaaaes 39
17.3 LI DY USSR 40
18 HOPPING CHANNEL NUMBER ........cvureeusseseessssssessssssssssssssessssssssessssssssssanesssssssassssssssssassssssssssasssssnneess 41
18.1 LIRSS RRPRt 41
18.2 BLOCK DIAGRAM OF TEST SETUP ..eeeeiie ittt ettt s s s e e e e e e et e aeaaaaeseeseeeeeaeasassaaaeeeeeeeaeennssnnnnnnaaaaaes 41
18.3 LI D PSSP 41
19  CARRIER FREQUENCIES SEPARATION ...o....ouoevermmssasssanesssssessarsssssssssasssssssssssessssssssasssssssssasssssnssssanes 42
19.1 LAY 1 PRIt 42
19.2 BLOCK DIAGRAM OF TEST SETUP ..euuiiiiiiiieieieiteiese s eeeeetaress e e e e e e e e et e eaaa e s s e s e e e e e eeaeasaaaaeseeeeeaeennssnnnnnnaaaaans 42
19.3 LI D Y PSSR 42
20 APPENDIX ...ocvvuneeuuciessieessssessssesssssssssssssssessssssesanessssssssasessssesssasessanesssasessanesssasesssnesssasessasesssassssanessssssssaneees 43
APPENDIX A: PHOTOGRAPHS OF TEST SETUP .......orvvtueessneesasssssssesssssssssssssssssssssasssssssssassssaesssassssaseees 90
APPENDIX B: PHOTOGRAPHS OF EUT .....couivuuesseeesssessssnssssssssssssssssessssssssssesssassssssssssssssasssssassssasssssssssanees 91

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com



[ET BLUE ASIA

Report No.: BLA-EMC-202204-A9902

Page 5 of 91
1 TEST SUMMARY
Test item Test Requirement Test Method Class/Severity Result
Antenna 47 CFR Part 15, N/A 47 CFR Part 15, Subpart C Pass
Requirement Subpart C 15.247 15.203 & 15.247(c)
ANSI C63.10
Conducted Spurious | 47 CFR Part 15, (2013) Section | 47 CFR Part 15, Subpart C Pass
Emissions Subpart C 15.247 7.8.6 & Section | 15.247(d)
11.11
ANSI C63.10
. 47 CFR Part 15, . 47 CFR Part 15, Subpart C
20dB Bandwidth Subpart C 15.247 (72g173) Section 15.247(a)(1) Pass
Conducted Peak 47 CFR Part 15, g"(‘ﬁgfgg’;gn 47 CFR Part 15, Subpart C >
Output Power Subpart C 15.247 15.247(b)(3)
7.8.5
Conducted
Emissions at AC 47 CFR Part 15, '(Ag\(l)?g)cggcllgn 47 CFR Part 15, Subpart C Pass
Power Line Subpart C 15.247 6.2 15.207
(150kHz-30MHZz) )
Radiated Spurious | 47 CFR Part 15, '(Aﬁr\cl)%)cggélign 47 CFR Part 15, Subpart C | o
Emissions Subpart C 15.247 15.209 & 15.247(d)
6.4,6.5,6.6
Radiated Emissions ANSI C63.10
) X 47 CFR Part 15 : 47 CFR Part 15, Subpart C
which fall in the . (2013) Section ! Pass
restricted bands Subpart C 15.247 6105 15.209 & 15.247(d)
ANSI C63.10
Conducted Band 47 CFR Part 15, (2013) Section | 47 CFR Part 15, Subpart C Pass
Edges Measurement | Subpart C 15.247 7.8.8 & Section | 15.247(d)
11.13.3.2
ANSI C63.10
. 47 CFR Part 15, : 47 CFR Part 15, Subpart C
Dwell Time Subpart C 15.247 | (2013)Se01ON 145 5474 (1)i) Pass
Hopping Channel 47 CFR Part 15, g\(l)?g)cggclgn 47 CFR Part 15, Subpart C Pass
Number Subpart C 15.247 783 15.247a(1)(iii)
Carrier Frequencies | 47 CFR Part 15, g"(‘ﬁgfgg’&gn 47 CFR Part 15, Subpart C Pass
Separation Subpart C 15.247 782 15.247a(1)
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2 GENERAL INFORMATION

Applicant PROSPEC ELECTRONICS of SC, Inc

3325 SOUTH MORGANS POINT ROAD. MT. PLEASANT. SC29466-6856
Address USA
Manufacturer PROSPEC ELECTRONICS of SC, Inc

3325 SOUTH MORGANS POINT ROAD. MT. PLEASANT. SC29466-6856
Address USA
Factory Audio Link Co.,Ltd.

Left Side of Floor 4,Building B,No.2,Lilian Road,Lianhu Community, Tangxia

el Town,Dongguan City,Guangdong Province,523719,China.
Product Name Bluetooth controller
Test Model No. INFBC4

3 GENERAL DESCRIPTION OF E.U.T.

Hardware Version V1.0

Software Version N/A

Operation Frequency: 2402MHz-2480MHz
Modulation Type: GFSK, pi/ADQPSK, 8DPSK
Channel Spacing: 1MHz

Number of Channels: 79

Antenna Type: PCB Antenna

Antenna Gain: 0dBi (Provided by the applicant)
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4 TEST ENVIRONMENT

Environment Temperature Voltage

Normal 25°C 12Vdc

5 TEST MODE

TEST MODE TEST MODE DESCRIPTION
Transmitting Keep the EUT in continuously transmitting mode with modulation. (hopping and non
mode hopping mode all have been tested, non hopping mode is worse case for RE )

Remark: Full battery is used during all test except ac conducted emission, DH1,DH3, DH5 all have been
tested, during the test, GFSK, Pi/4QPSK, 8-DPSK modulation were all pre-scanned only Pi/4QPSK worse
case is reported.

6 MEASUREMENT UNCERTAINTY

Parameter Expanded Uncertainty (Confidence of 95%)
Radiated Emission(9kHz-30MHz) +4.34dB
Radiated Emission(30Mz-1000MHz) +4.24dB
Radiated Emission(1GHz-18GHz) +4.68dB
AC Power Line Conducted
Emission(150kHz-30MH?z) +3.45dB
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7 DESCRIPTION OF SUPPORT UNIT

Device Type Manufacturer Model Name Serial No. Remark

N/A N/A N/A N/A N/A

8 LABORATORY LOCATION

All tests were performed at:
BlueAsia of Technical Services(Shenzhen) Co., Ltd.

Building C, No. 107, Shihuan Road, Shiyan Sub-District, Baoan District, Shenzhen, Guangdong Province,
China

Telephone: TEL: +86-755-28682673 FAX: +86-755-28682673
No tests were sub-contracted.
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9 TESTINSTRUMENTS LIST
Test Equipment Of Conducted Spurious Emissions
Equipment Manufacturer Model S/N Cal.Date Cal.Due
Spectrum R&S FSP40 100817 24/9/2021 23/9/2022
Spectrum Agilent N9020A MY49100060 24/9/2021 23/9/2022
Signal Generator Agilent N5182A MY49060650 24/9/2021 23/9/2022
Signal Generator Agilent E8257D MY44320250 24/9/2021 23/9/2022
Test Equipment Of 20dB Bandwidth
Equipment Manufacturer Model S/IN Cal.Date Cal.Due
Spectrum R&S FSP40 100817 24/9/2021 23/9/2022
Spectrum Agilent N9020A MY49100060 24/9/2021 23/9/2022
Signal Generator Agilent N5182A MY49060650 24/9/2021 23/9/2022
Signal Generator Agilent E8257D MY44320250 24/9/2021 23/9/2022
Test Equipment Of Conducted Peak Output Power
Equipment Manufacturer Model S/IN Cal.Date Cal.Due
Spectrum R&S FSP40 100817 24/9/2021 23/9/2022
Spectrum Agilent N9020A MY49100060 24/9/2021 23/9/2022
Signal Generator Agilent N5182A MY49060650 24/9/2021 23/9/2022
Signal Generator Agilent E8257D MY44320250 24/9/2021 23/9/2022
Test Equipment Of Conducted Emissions at AC Power Line (150kHz-30MHz)
Equipment Manufacturer Model S/N Cal.Date Cal.Due
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Shield room SKET 833 N/A 25/11/2020 24/11/2023
Receiver R&S ESPI3 101082 24/9/2021 23/9/2022
LISN R&S ENV216 3560.6550.15 24/9/2021 23/9/2022
LISN AT AT166-2 AKK1806000003 | 26/9/2021 25/9/2022
EMI software EZ EZ-EMC N/A N/A N/A
Test Equipment Of Radiated Spurious Emissions
Equipment Manufacturer Model S/N Cal.Date Cal.Due
Chamber SKET 966 N/A 10/11/2020 9/11/2023
Spectrum R&S FSP40 100817 24/9/2021 23/9/2022
Receiver R&S ESR7 101199 24/9/2021 23/9/2022
broadband 00836
Antenna Schwarzbeck VULB9168 P-00227 26/9/2020 25/9/2022
01892
Horn Antenna Schwarzbeck 9120D : 26/9/2020 25/9/2022
P:00331
Amplifier SKET LNPA-0118-45 N/A 24/9/2021 23/9/2022
EMI software EZ EZ-EMC N/A N/A N/A
Loop antenna SCHNARZBECK | FMZB1519B 00102 26/9/2020 25/9/2022
Test Equipment Of Radiated Emissions which fall in the restricted bands
Equipment Manufacturer Model S/IN Cal.Date Cal.Due
Chamber SKET 966 N/A 10/11/2020 9/11/2023
Spectrum R&S FSP40 100817 24/9/2021 23/9/2022
Receiver R&S ESR7 101199 24/9/2021 23/9/2022
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broadband 00836
Antenna Schwarzbeck VULB9168 P-00227 26/9/2020 25/9/2022
01892
Horn Antenna Schwarzbeck 9120D . 26/9/2020 25/9/2022
P:00331
Amplifier SKET LNPA-0118-45 N/A 24/9/2021 23/9/2022
EMI software EZ EZ-EMC N/A N/A N/A
Loop antenna SCHNARZBECK | FMZB1519B 00102 26/9/2020 25/9/2022
Test Equipment Of Conducted Band Edges Measurement
Equipment Manufacturer Model S/N Cal.Date Cal.Due
Spectrum R&S FSP40 100817 24/9/2021 23/9/2022
Spectrum Agilent N9020A MY49100060 24/9/2021 23/9/2022
Signal Generator Agilent N5182A MY49060650 24/9/2021 23/9/2022
Signal Generator Agilent E8257D MY44320250 24/9/2021 23/9/2022
Test Equipment Of Dwell Time
Equipment Manufacturer Model S/N Cal.Date Cal.Due
Spectrum R&S FSP40 100817 24/9/2021 23/9/2022
Spectrum Agilent N9020A MY49100060 24/9/2021 23/9/2022
Signal Generator Agilent N5182A MY49060650 24/9/2021 23/9/2022
Signal Generator Agilent E8257D MY44320250 24/9/2021 23/9/2022
Test Equipment Of Hopping Channel Number
Equipment Manufacturer Model S/IN Cal.Date Cal.Due
Spectrum R&S FSP40 100817 24/9/2021 23/9/2022
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Spectrum Agilent N9020A MY49100060 24/9/2021 23/9/2022
Signal Generator Agilent N5182A MY49060650 24/9/2021 23/9/2022
Signal Generator Agilent E8257D MY44320250 24/9/2021 23/9/2022
Test Equipment Of Carrier Frequencies Separation
Equipment Manufacturer Model S/N Cal.Date Cal.Due

Spectrum R&S FSP40 100817 24/9/2021 23/9/2022
Spectrum Agilent N9020A MY49100060 24/9/2021 23/9/2022
Signal Generator Agilent N5182A MY49060650 24/9/2021 23/9/2022
Signal Generator Agilent E8257D MY44320250 24/9/2021 23/9/2022
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10 ANTENNA REQUIREMENT

Test Standard 47 CFR Part 15, Subpart C 15.247

Test Method N/A

10.1 CONCLUSION

Standard Requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished
by the responsible party shall be used with the device. The use of a antenna that uses a
unique coupling to the intentional radiator, the manufacturer may design the unit
permanently attached antenna or of an so that a broken antenna can be replaced by the
user, but the use of a standard antenna jack or electrical connector is prohibited.

EUT Antenna:
The antenna is integrated on the main PCB and no consideration of replacement. The best
case gain of the antenna is 0dBi.

L

..t!:-,[
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11 CONDUCTED SPURIOUS EMISSIONS

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10 (2013) Section 7.8.6 & Section 11.11
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Jozu
Temperature 25C
Humidity 50%
11.1 LIMITS

In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the highest
level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak
Limit: | conducted power limits. If the transmitter complies with the conducted power
limits based on the use of RMS averaging over a time interval, as permitted under
paragraph (b)(3) of this section, the attenuation required under this paragraph shall
be 30 dB instead of 20 dB. Attenuation below the general limits specified in
§15.209(a) is not required. In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated
emission limits specified in §15.209(a) (see §15.205(¢)).

11.2 BLOCK DIAGRAM OF TEST SETUP
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11.3 TEST DATA

Pass: Please Refer To Appendix: Appendix1 For Details
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12 20DB BANDWIDTH

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI| C63.10 (2013) Section 7.8.7
Test Mode (Pre-Scan) TX

Test Mode (Final Test) TX

Tester Jozu

Temperature 25C

Humidity 50%

12.1 BLOCK DIAGRAM OF TEST SETUP
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12.2 TEST DATA

Pass: Please Refer To Appendix: Appendix1 For Details
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13 CONDUCTED PEAK OUTPUT POWER

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10 (2013) Section 7.8.5
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Jozu
Temperature 25C
Humidity 50%
13.1 LIMITS
Frequency range(MHz) Output power of the intentional radiator(watt)
1 for >50 hopping channels
902-928 0.25 for 25< hopping channels <50
1 for digital modulation
1 for >75 non-overlapping hopping channels
2400-2483.5 0.125 for all other frequency hopping systems
1 for digital modulation
5725.5850 1 for frequency hopping .systerns and digital
modulation
13.2 BLOCK DIAGRAM OF TEST SETUP
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13.3 TEST DATA

Pass: Please Refer To Appendix: Appendix1 For Details
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14 RADIATED SPURIOUS EMISSIONS

Test Standard

47 CFR Part 15, Subpart C 15.247

Test Method

ANSI C63.10 (2013) Section 6.4,6.5,6.6

Test Mode (Pre-Scan)

X

Test Mode (Final Test) TX
Tester Jozu
Temperature 25C
Humidity 50%
14.1 LIMITS
Field Measurement
Frequency(MHz) .
strength(microvolts/meter) distance(meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

Remark: The emission limits shown in the above table are based on measurements employing a
CISPR quasi-peak detector except for the frequency bands 9-90kHz, 110-490kHz and above 1000
MHz. Radiated emission limits in these three bands are based on measurements employing an

average detector, the peak field strength of any emission shall not exceed the maximum permitted

average limits specified above by more than 20 dB under any condition of modulation.
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14.2 BLOCK DIAGRAM OF TEST SETUP
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14.3 PROCEDURE

a. For below 1GHz, the EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3
or 10 meter semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

b. For above 1GHz, the EUT was placed on the top of a rotating table 1.5 meters above the ground at a 3
meter fully-anechoic chamber. The table was rotated 360 degrees to determine the position of the highest
radiation.

c. The EUT was set 3 or 10 meters away from the interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

d. The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

e. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned
to heights from 1 meter to 4 meters (for the test frequency of below 30MHz, the antenna was tuned to
heights 1 meter) and the rotatable table was turned from 0 degrees to 360 degrees to find the maximum
reading.

f. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum Hold
Mode.

g. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing
could be stopped and the peak values of the EUT would be reported. Otherwise the emissions that did not
have 10dB margin would be re-tested one by one using peak, quasi-peak or average method as specified
and then reported in a data sheet.
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h. Test the EUT in the lowest channel, the middle channel, the Highest channel.

i. The radiation measurements are performed in X, Y, Z axis positioning for Transmitting mode, and found
the X axis positioning which it is the worst case.

j- Repeat above procedures until all frequencies measured was complete.

Remark:

1) For emission below 1GHz, through pre-scan found the worst case is the lowest channel. Only the worst
case is recorded in the report.

2) The field strength is calculated by adding the Antenna Factor, Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor - Preamplifier Factor

3) Scan from 9kHz to 25GHz, the disturbance above 12.75GHz and below 30MHz was very low. The
points marked on above plots are the highest emissions could be found when testing, so only above
points had been displayed. The amplitude of spurious emissions from the radiator which are attenuated
more than 20dB below the limit need not be reported. fundamental frequency is blocked by filter, and only
spurious emission is shown.

4) For frequencies above 1GHz, the field strength limits are based on average limits. However, the peak
field strength of any emission shall not exceed the maximum permitted average limits specified above by
more than 20 dB under any condition of modulation. For the emissions whose peak level is lower than the
average limit, only the peak measurement is shown in the report.
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14.4 TEST DATA

[TestMode: TX mode (SE) below 1G]; [Polarity: Horizontal]

Test Lab: BlueAsia EMC Lab (RE #1) Project: BLA-EMC-202204-A99
EUT: Bluetooth controller Test Engineer: Mikey
M/M: INFEC4 Temperature:
SIN: Humidity:
Tast Mode: TX Tast Voltaga:
Note: Test Data: 2022-05-18 17:32:50
80
m_
60+ FCC Part 198_RE_3_Clase B QP 30-1000MH4
m.
E
=
=
8 30
-
u
E 20
10
n_
—IU]
20 | ]
30M 100M 1G
Hor -— Frequency(Hz)
Limit Level Delta | Reading | Factor Height | Angle
No.| Frequenty | piwim | dBuvim | dB | dBuv | dem | PSSO | PORM | | deg
1* 39.700MHz 40.0 24.7 -15.3 0.6 24.1 QP Hor | 1500 | 0.0
2 141.065MHz 43.5 27.5 -16.0 3.8 23.7 QP Har 150.0 | 108.0
3* | 285.353MHz 46.0 26.6 -19.4 29 23.7 QP Hor | 150.0 | 224.0
4% | 528.701MHz 46.0 311 -14.9 1.9 29.2 QP Hor | 150.0 | 255.0
o¥ 722.701MHz 46.0 354 -10.6 29 32.5 QP Hor 150.0 | 280.0
6* | 959.018MHz 46.0 37.2 -8.8 1.5 35.7 QF Hor | 150.0 | 26.0

Test Result: Pass
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[TestMode: TX mode (SE) below 1G]; [Polarity: Vertical]

Test Lab: BlueAsia EMC Lab (RE #1) Project: BLA-EMC-202204-A99
EUT: Bluetooth controller Test Engineer; Mikey
M/M: INFBEC4 Temperature:
S/N: Humidity:
Test Mode: TX Test Voltage:
MNote; Test Data: 2022-05-18 17:30:54
80
m_
60 FCC Part TSE_RE_3m_Class B QP 30-1000MHS
50- [
Ew r :
= 5
@ 3p- i 4
% = : ?w
g
10
U‘.
-10-
20 . i
30M 100M 16
Ver — Frequency(Hz)
Limit Level Delta | Reading | Factor Height | Angle
No.| Frequenty | ipiwim | dBuvim | dB | dBuv | dBim [P0 | PORM | | deq
g 40.549MHz 40.0 24.7 -15.3 0.6 24.1 QP Ver 150.0 | 186.0
2% 60.555MHz 40.0 23.8 -16.2 0.4 234 QP ver 150.0 0.0
3* | 144.339MHz 43.5 28.2 -15.3 4.6 23.6 QP Ver 150.0 | 0.0
4* | 281.109MHz 46.0 27.3 -18.7 3.7 23.6 QP Ver 150.0 | 0.0
5% | 597.693MHz 46.0 33.0 -13.0 1.8 31.2 QP Ver 150.0 | 281.0
6% | 924.946MHz 46.0 37.6 -8.4 2.3 35.3 QP Ver 150.0 | 62.0

Test Result: Pass
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Above 1GHz:

[TestMode: TX low channel]; [Polarity: Horizontal]
Radiated Emission Measurement

Project No: RE Data 84 2022/5/18 15:0554
20,0  JdBuWSm
FLCL Part15 [FE)
1o
11]

FLL Pard 15 jAY]

Sie Polarization: Horizontal Temperature: iC)
Limit: FCC Part15 (PK) Power: Hurmidity: WRH
EUT: Buletooth controller

MMN: INFBC4

Mode: TX-L

Mote:

Reading Corred Measure-
No. Mk. Freq. Level Factor ment Limit Owver

MHz dBw dBim dBuvfim  dBuvim OB Detector  Commant
1 3679.000 4238 7.73 5011 7400 -23.89 peak
2 4807.000 44.00 3.m 4771 T400 -2629 peak
3 8261.500 40.29 823 4852 7400 -2548 peak
4 96524.500 39.45 9.33 4878 7400 -2522 peak
5
6

* 11363500 38.22 11.81 51.03 7400 -2297 peak
11763.000 38.90 11.63 5053 7400 -23.47 peak

*Maximum data x:Overlimit !:over marain (Reference Onlv
Test Result: Pass
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[TestMode: TX low channel]; [Polarity: Vertical]
Radiated Emission Measurement

Project No: RE Data :#3 2022/5/18 15:03 18
20,0  JdBuWSm
FLCL Part15 [FE)
1o
11]

FLL Pl 15 V)

Limit: FCC Part15 (PK) Power: Hurmidity: WRH
EUT: Buletooth controller

MM: INFBC4

Mode: TX-L

Mote:

Reading Corred Measure-
No. Mk. Freq. Level Factor ment Limit Owver

MHz dBw dBim dBuvfim  dBuvim OB Detector  Commant
1 3820000 41.95 7.4 4936 7400 -2464 peak
2 4807.000 42.55 an 4626 T4.00 -27.74 peak
3 8167.500 40.96 8.17 4913 7400 -24.87 peak
4 8436.500 39.40 8.91 4831 7400 -2568 peak
5
6

* 11222500 39.27 12.01 5128 7400 -2272 peak
11833.500 39.16 11.50 5066 7400 -23.34 peak

*Maximum data x:Overlimit !:over marain (Reference Onlv
Test Result: Pass
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[TestMode: TX mid channel]; [Polarity: Vertical]
Radiated Emission Measurement

Project Mo RE Diata %6 20225518 15:20051
80.0 dBEuV fm
FLL Part 15 [PE)
Fi]
B
FLL Pt 1544V
o ] A
40 k. 1
30
20
m

Site
Limit: FCC Part15 (PK) Power: Hurmidity: WRH
EUT: Buletooth controller

MM: INFBC4

Mode: TX-M

Mote:

Reading Corred Measure-
No. Mk. Freq. Level Factor ment Limit Owver

MHz dBw dBim dBuvfim  dBuvim OB Detector  Commant
1 3796.500 41.74 7.66 4939 7400 -2461 peak
2 5700.000 41.11 397 4508 7400 -2892 peak
3 8167.500 40.54 817 4871 7400 -2529 peak
4 8483500 40.14 9.02 4916 7400 -24.84 peak
5
6

* 11763.000 40.64 11.63 5227 7400 -21.73 peak
12515.000 39.32 11.80 5112 7400 -22.88 peak

*Maximum data x:Overlimit !:over marain (Reference Onlv
Test Result: Pass
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[TestMode: TX mid channel]; [Polarity: Horizontal]
Radiated Emission Measurement

Prject No: RE Data # 202275/18 15113
aop  dEuVim
FCL Part 15 [PE)
o
Bl
FLL Pard 15 JAY]
; i,,..r‘a. P/\-J\i__jh‘l
- Mﬂ.m o
detpatnfn g,
40 t
bl
EL
20
m

Sie Polarization: Horizontal Temperature: iC)
Limit: FCC Part15 (PK) Power: Hurmidity: WRH
EUT: Buletooth controller

MMN: INFBC4

Mode: TX-M

Mote:

Reading Corred Measure-
No. Mk. Freq. Level Factor ment Limit Owver

MHz dBN dim  dBMim  dBuvim @B Detector  Comment
1 3608500 41.44 7.80 4924 7400 -24.76 peak
2 7321.500 42.39 6.42 4881 7400 -2519 peak
3 8214500 40.63 821 4884 T400 -2516 peak
4 10494.000 38.41 1117 4958 7400 -2442 peak
5
6

11927.500 39.38 1138 5077 7400 -2323 peak
* 12397500 39.30 11.78  51.08 7400 -2292 peak

*Maximum data x:Overlimit !:over marain (Reference Onlv
Test Result: Pass
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[TestMode: TX high channel]; [Polarity: Horizontal]
Radiated Emission Measurement

Project No. RE Data 47 2022/5/18 182717
aop  dEuVim
FCL Part 15 [PE)
1o
Bl
FLL Pasi 15 fAY]
) ,_fr"/ km ﬁz«"‘ WWJNWA“M
a0 H‘)"h"""‘r .
ot
EL
20
m

Site
Limit: FCC Part15 (PK) Power: Hurmidity: WRH
EUT: Buletooth controller

MM: INFBC4

Mode: TX-H

Mote:

Reading Corred Measure-
No. Mk. Freq. Level Factor ment Limit Owver

MHz dBw dBim dBuvfim  dBuvim OB Detector  Commant

1 3843500 4257 712 498689 7400 -2431 peak
2 6428 500 40.79 385 4474 T400 -2926 peak
3 B449.500 40.13 B.20 4833 T400 -2567 peak
4 8930000 39.25 10.19 4944 7400 -2456 peak
5 * 11387.000 39.13 11.78 5091 7400 -23.09 peak
6 12491500 38.34 11.79 5013 7400 -23.87 peak
“Maximum data x:Overlimit !:over marain (Reference Onlv

Test Result: Pass
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[TestMode: TX high channel]; [Polarity: Vertical]
Radiated Emission Measurement

Project No: RE Data :#8 2022/5/18 15:2047
20,0  JdBuWSm
FLCL Part15 [FE)
1o
11]

FLL Pari 15 (AY]

40 M«” i

Site
Limit: FCC Part15 (PK) Power: Hurmidity: WRH
EUT: Buletooth controller

MM: INFBC4

Mode: TX-H

Mote:

Reading Corred Measure-
No. Mk. Freq. Level Factor ment Limit Owver

MHz dBw dBim dBuvfim  dBuvim OB Detector  Commant
1 3867.000 4262 6.82 4944 7400 -2456 peak
2 5770.500 41.54 3.9 4545 T4.00 -28.55 peak
3 7815000 41.07 7.72 4879 7400 -2521 peak
4 8530500 40.02 912 4914 7400 -24.86 peak
5
6

* 11340000 38.856 1185 5071 7400 -2329 peak
11763.000 39.07 1163 5070 7400 -23.30 peak

*Maximum data x:Overlimit !:over marain (Reference Onlv
Test Result: Pass
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15 RADIATED EMISSIONS WHICH FALL IN THE RESTRICTED BANDS

Test Standard

47 CFR Part 15, Subpart C 15.247

Test Method

ANSI C63.10 (2013) Section 6.10.5

Test Mode (Pre-Scan)

X

Test Mode (Final Test) TX
Tester Jozu
Temperature 25C
Humidity 50%
15.1 LIMITS
Field Measurement
Frequency(MHz) .
strength(microvolts/meter) distance(meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

Remark: The emission limits shown in the above table are based on measurements employing a
CISPR quasi-peak detector except for the frequency bands 9-90kHz, 110-490kHz and above 1000

MHz. Radiated emission limits in these three bands are based on measurements employing an

average detector, the peak field strength of any emission shall not exceed the maximum permitted

average limits specified above by more than 20 dB under any condition of modulation.
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15.2 BLOCK DIAGRAM OF TEST SETUP

Turzaable =t m
EUT

Em Tesn
i Reteiter

Girond Flane B Coaxial Catde /

—

- Receiver !——! Preamplifier- F

. 1/
[
.__:-"
Teit Anfenma-

Tam Table: -,

15.3 PROCEDURE

a. For below 1GHz, the EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3
or 10 meter semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

b. For above 1GHz, the EUT was placed on the top of a rotating table 1.5 meters above the ground at a 3
meter fully-anechoic chamber. The table was rotated 360 degrees to determine the position of the highest
radiation.

c. The EUT was set 3 or 10 meters away from the interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

d. The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

e. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned
to heights from 1 meter to 4 meters (for the test frequency of below 30MHz, the antenna was tuned to
heights 1 meter) and the rotatable table was turned from 0 degrees to 360 degrees to find the maximum
reading.

f. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum Hold
Mode.

g. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing
could be stopped and the peak values of the EUT would be reported. Otherwise the emissions that did not
have 10dB margin would be re-tested one by one using peak, quasi-peak or average method as specified
and then reported in a data sheet.
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h. Test the EUT in the lowest channel, the middle channel, the Highest channel.

i. The radiation measurements are performed in X, Y, Z axis positioning for Transmitting mode, and found
the X axis positioning which it is the worst case.

j- Repeat above procedures until all frequencies measured was complete.

Remark 1: Level= Read Level+ Cable Loss+ Antenna Factor- Preamp Factor

Remark 2: For frequencies above 1GHz, the field strength limits are based on average limits. However,
the peak field strength of any emission shall not exceed the maximum permitted average limits specified
above by more than 20 dB under any condition of modulation. For the emissions whose peak level is
lower than the average limit, only the peak measurement is shown in the report.
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15.1 TEST DATA

[TestMode: TX low channel]; [Polarity: Horizontal]

Radiated Emission Measurement
Project No: RE Data #12 202205118 154645
1060 dBuV/m

. |

.
% FLC Part15 (P4 \

o ; = i = = L E i B

JVWM-MM-.rv.it.,.ﬁﬂ-,rw"xwm-ﬂ.r’ln_ﬂo,kpﬂ_m.ﬁ’\- e #-wmmhfﬁmd peak

230000 23970 232040 233910 2080  [MHz) ZIO N 237790  Z¥FB0 239730 240700
Site Polarization: Horizontal Tamperature: [
Limit: FCC Part15 (PK) Power: Humidity. ~ %RH

EUT: Buletooth controller

MM: INFBC4

Mode: BD-H

Mote:

Reading Corred Measure-
MNo. Mk. Freq. Level Factor ment Limit Owver

MHz dBN dBim  dBuMim  dBuVim @B Detector  Comment
1 * 2310000 4425 -3.83 4032 7400 -33.68 peak
2 2390000 43.44 -3.58 3986 T4.00 -3414 peak

*Maximum data  x:Owverlimit l:over marain (Reference Onlv

Test Result: Pass
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[TestMode: TX low channel]; [Polarity: Vertical]

Radiated Emission Measurement

Project No.: RE Data :#11 2022/5/18 15:4%32
1060 JdBuV/m

76 FEC Part15 (PR]

56 FLC P 1% (W]

]

Sie Polarization: Wertical Temperature: ic
Limit: FCC Part15 (PK) Power: Hurmidity: WRH
EUT: Buletooth controller

MMN: INFBC4

Mode: BD-H

Mote:

Reading Corred Measure-
No. Mk. Freq. Level Factor ment Limit Owver

MHz dBw dBim dBuvfim  dBuvim OB Detector  Commant

1 2310000 42.26 -3.93 3833 7400 -3567 peak
2 2371.304 50.20 -3.66 46 54 7400 -2746 peak
3 * 2381.32 5385 -3.63 50.22 7400 -23.78 peak
4 2380000 47.17 -3.58 4359 7400 -3041 peak
*Maximum data x:Overlimit !:over marain (Reference Onlv

Test Result: Pass
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[TestMode: TX high channel]; [Polarity: Horizontal]
Radiated Emission Measurement

Project No: RE Data ¥ 2022/5/18 15:3500
1060  diuiV/m
%
w1
{
76 o) FEC Part 15 (PK)
66

56 FEL Pt 1% AV]

Mmﬂh;_puw“mmmvmmmw

6
260
MTAOO0 2AB020 248240  ZABA GO 2ABG OO [MHz) Z491.20 249340 249560 249780 2500.00

Sie Polarization: Horizontal Temperature: iC)
Limit: FCC Part15 (PK) Power: Hurmidity: WRH
EUT: Buletooth controller
MMN: INFBC4
Mode: BD-H

Mote:

Reading Corred Measure-
No. Mk. Freq. Level Factor ment Limit Owver

MHz dBN dim  dBMim  dBuvim @B Detector  Comment
1 * 2483500 49.35 -314 4621 7400 -27.79 peak
2 2500000 42.04 -3.08 389 7400 -3504 peak

*Maximum data x:Overlimit !:over marain (Reference Onlv

Test Result: Pass
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[TestMode: TX high channel]; [Polarity: Vertical]

Radiated Emission Measurement

Project No: RE Data :#10 2022/5/18 15:37.36
1060  diuiV/m

-

]

/ \ |

56 FEL Pt 1% AV]

ZARGHD  [MHz] Z491.20 249340 249560 249780 2500.00
Site Polarization: Vertical Temperature: {(C)
Limit: FCC Part15 (PK) Power: Hurmidity: WRH

EUT: Buletooth controller

MMN: INFBC4

Mode: BD-H

Mote:

Reading Corred Measure-
No. Mk. Freq. Level Factor ment Limit Owver

MHz dBN dim  dBMim  dBuvim @B Detector  Comment
1 * 2483500 5267 -3.14 4953 7400 -24.47 peak
2 2500000 42.25 -3.08 3917 T4.00 -3483 peak

*Maximum data x:Overlimit !:over marain (Reference Onlv

Test Result: Pass
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16 CONDUCTED BAND EDGES MEASUREMENT

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10 (2013) Section 7.8.8 & Section 11.13.3.2
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Jozu
Temperature 25C
Humidity 50%
16.1 LIMITS

In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the highest
level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak
Limit: | conducted power limits. If the transmitter complies with the conducted power
limits based on the use of RMS averaging over a time interval, as permitted under
paragraph (b)(3) of this section, the attenuation required under this paragraph shall
be 30 dB instead of 20 dB. Attenuation below the general limits specified in
§15.209(a) is not required. In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated
emission limits specified in §15.209(a) (see §15.205(¢)).

16.2 BLOCK DIAGRAM OF TEST SETUP

EUT
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16.3 TEST DATA

Pass: Please Refer To Appendix: Appendix1 For Details
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Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10 (2013) Section 7.8.4
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Jozu
Temperature 25C
Humidity 50%
17.1 LIMITS
Frequency(MHz) Limit
0.4S within a 20S period(20dB
bandwidth<250kHz)
902-928 i i
0.4S within a 10S period(20dB
bandwidth>250kHz)
0.4S within a period of 0.4S multiplied by the
2400-2483.5 number
of hopping channels
5725-5850 0.4S within a 30S period
17.2 BLOCK DIAGRAM OF TEST SETUP
== OO0
e N=]="=
Ai=ter ] OO =]
EUT
L | - |
&‘E‘E';/_
Qoo
[ 185%
oot
[ 155%
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17.3 TEST DATA

Pass: Please Refer To Appendix: For Details
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18 HOPPING CHANNEL NUMBER

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10 (2013) Section 7.8.3
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Jozu
Temperature 25C
Humidity 50%
18.1 LIMITS
Frequency range(MHz) Number of hopping channels (minimum)
902928 50 for 20dB bandw%dth <250kHz
25 for 20dB bandwidth >250kHz
2400-2483.5 15
5725-5850 75

18.2 BLOCK DIAGRAM OF TEST SETUP

EUT

ooof|ooo
ooQ(|ogo
70| |e0t

18.3 TEST DATA

Pass: Please Refer To Appendix: Appendix1 For Details
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19 CARRIER FREQUENCIES SEPARATION

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI| C63.10 (2013) Section 7.8.2
Test Mode (Pre-Scan) TX

Test Mode (Final Test) TX

Tester Jozu

Temperature 25C

Humidity 50%

19.1 LIMITS

| Limit: | 2/3 of the 20dB bandwidth base on the transmission power is less than 0.125W

19.2 BLOCK DIAGRAM OF TEST SETUP

Jie-t] 886
i e ,:.n@
EUT
EI ._._'_,_,..--"""-"

\

ooo|(| 000
opo(|o00
70| |e00

19.3 TEST DATA

Pass: Please Refer To Appendix: Appendix1 For Details

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com




[ET BLUE ASIA

20 APPENDIX

Maximum Conducted Output Power

Report No.: BLA-EMC-202204-A9902
Page 43 of 91

Condition | Mode Frequency Antenna Conducted Power Limit Verdict
(MHz) (dBm) (dBm)
NVNT | I-DH1 2402 Antl 0.949 21 Pass
NVNT | I-DHI1 2441 Antl -1.457 21 Pass
NVNT | I-DH1 2480 Antl -3.422 21 Pass
NVNT | 2-DH1 2402 Antl 1.158 21 Pass
NVNT | 2-DH1 2441 Antl -1.672 21 Pass
NVNT | 2-DH1 2480 Antl -3.577 21 Pass
NVNT | 3-DH1 2402 Antl 0.771 21 Pass
NVNT | 3-DH1 2441 Antl -1.632 21 Pass
NVNT | 3-DH1 2480 Antl -3.633 21 Pass
Power NVNT 1-DH1 2402MHz Antl
n:'ﬂ.er Freq zAuzdhuhuu GHz rﬁm e r;;“;rmﬁl;ﬂ? s ;:ftq
Ref Offset 2.51 dB
i ;1«.3 d Ref 20.00 dBm
$
Center 2402000 GHz Span 10.00 MHz
#Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts)

A5G

STATUS

Power NVNT 1-DH1 2441MHz Antl
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BT [T EHSE INT LT BT D10 23 PM ey 05, 07
g Typa: P TRRE 1 3

enter Freq PN Fast ~+- 1rig:FreeRun !‘Il:l"lm:-‘1wm r-rpgg o

iFGEaind ow #hsten: 30 4B |
Mkr1 2.440 965 GHz
Ref Offset 2.53 dB
a2y Ref 20.00 dBm -1.457 dBm
JLeg
1 ‘f" - -.‘-\.le
| | [dg* L5

J4 g LAk 1 Ligs il o e

Ll \ﬂrw |
ﬂ.'-'.:-ll'.l\""":"'-w' -ﬂ'b.l,f‘&\

enter 2.441000 GHz Span 10.00 MHz
s BW 2.0 MHz #VEW 6.0 MHz Sweep 1.333 ms (10001 pts)

Power NVNT 1-DHI1 2480MHz Antl

0 13465 M Mawy O, X007

BT [ SEREE T AL BOH AT

g Typa: P TR 1 3

enter Freq PN Fast ~+- 1rig:FreeRun !‘Il:l"lm:-‘1wm THPE [ o

iF Gialncl o #hgten: 30 dB oot P
Mkr1 2.4B0 315 GHz
Ref Offset 2.56 dB
10 d2dy Ref 20,00 dBm -3.422 dBm
JLeg
.‘k.
r d -h‘\.
I LI ;"a'..i.'

'\ﬂi.""-‘“"'""'m Aﬁ'\i‘.!’ﬂfl."q“‘:h%
enter 2480000 GHz Span 10.00 MHz
s BW 2.0 MHz #VEW 6.0 MHz Sweep 1.333 ms (10001 pts)

Power NVNT 2-DH1 2402MHz Antl
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BT AF NI ALITE 70006 DM Mawy O, 07
Mug Type: P TRaE 1 3

enter Freq PN Fast ~+- 1rig:FreeRun MgﬂHHdWM THPE [ o

FGalnd ow Bhsten: 30 4B pet|F M
Mkr1 2.401 898 GHz
Ref Offset 2.51 dB
19 deidiy Ref 20.00 dBm 1.158 dBm
» !
L™
L;F"rr J"!E.' !
L -Irl ' '||L;.%L‘:

g "Whhigh i
enter 2.402000 GHz Span 10.00 MHz
s BW 2.0 MHz #VEW 6.0 MHz Sweep 1.333 ms (10001 pts)

Power NVNT 2-DHI 2441 MHz Antl

BT 5 W LT (20565 DM Mawy O, 07
g Typa: P TRRE 1 3

enter Freq PN Fast ~+- 1rig:FreeRun MgﬂHHdWM THPE [ o

iF Gialncl o #hgten: 30 dB pet|P 4
Mkr1 2.441 238 GHz
Ref Offset 2.53 dB
[1gean  Ref 20.00 dBm -1.672 dBm
|,.‘ .:";
F s N
W -'*‘;_,
Il L b

TR o "-'lu_" i
mr-.q'ﬁ.;.\if A 4-]|l7’-:"- [‘i‘.’-’n\'bﬁf{(
enter 2.441000 GHz Span 10.00 MHz
s BW 2.0 MHz #VEW 6.0 MHz Sweep 1.333 ms (10001 pts)

pes

STATUS

Power NVNT 2-DH1 2480MHz Antl

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com



& BLUE ASIA

Report No.: BLA-EMC-202204-A9902

BT F W3 M Dharrl 27 P My O, 07
g Typa: P [T 1 3
enter Freq PN Fast ~+- 1rig:FreeRun MgﬂHHdWM THPE [ o
iFGEaind ow #hsten: 30 4B per|P MM N
Mkr1 2.4B0 218 GHz
Ref Offset 2.56 dB
10y Ref 20.00 dBm -3.577 dBm
L*‘.
o '
i N
i i .
i ‘.."i,_ém—" g
enter 2480000 GHz Span 10.00 MHz
s BW 2.0 MHz #VEW 6.0 MHz Sweep 1.333 ms (10001 pts)

lﬂi’a STATUS
Power NVNT 3-DH1 2402MHz Antl

BT F i 3 LT D854 45 P ey O, 0
g Typa: P TR 1 3
enter Freq PN Fast ~+- 1rig:FreeRun MgﬂHHdWM THPE [ o
iFGEaind ow #hsten: 30 4B per|P MM N
Mkr1 2.402 259 GHz
Ref Offset 2.51 dB
[1ggean  Ref 20.00 dBm 0.771 dBm
4 . F
N4 My
- L
J‘Jﬁ .‘1'
" ML
1w i _i'w 4."—.._... §
R 48 'r;:-':,'.'n'ﬁ-' bzl
enter 2.402000 GHz Span 10.00 MHz
s BW 2.0 MHz #VEW 6.0 MHz Sweep 1.333 ms (10001 pts)

l.:,—, STATUS
Power NVNT 3-DHI1 2441 MHz Antl
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[T BLUE ASIA
BT [T W3 M D856 17 P iy O, S
Mug Type: P [T 3 3
enter Freq PN Fast ~+- 1rig:FreeRun MgﬂHHdWM THPE [ o
FGalnd ow Bhsten: 30 4B per|F
Mkr1 2.440 876 GHz
Ref Offset 2.53 dB
10y Ref 20.00 dBm -1.632 dBm
1 g : .
"t "
o
1| -
TP Lo ' :"’5"'.'\1?.\.- bt
enter 2.441000 GHz Span 10.00 MHz
s BW 2.0 MHz FVBW 6.0 MHz Sweep 1.333 ms (10001 pts)

pes

STATUS

Power NVNT 3-DH1 2480MHz Antl

BT AF LI AT 05720 PM My 05, X007
g Typa: P TRAE 1 3

enter Freq PN Fast ~+- 1rig:FreeRun MgﬂHHdWM THPE [ o

iF Gialncl o Bhsten: 30 4B pet|P M
Mkr1 2.479 956 GHz
Ref Offset 2.56 dB
[1ggean  Ref 20.00 dBm -3.633 dBm
er-l -“-‘-:\-‘
W e
| u--pd“e " W

T i e
enter 2480000 GHz Span 10.00 MHz
s BW 2.0 MHz #VEW 6.0 MHz Sweep 1.333 ms (10001 pts)

pes

STATUS

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481
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-20dB Bandwidth
Condition | Mode Frequency | Antenna | -20 dB Bandwidth Limit -20 dB Verdict
(MHz) (MHz) Bandwidth (MHz)
NVNT 1-DH1 2402 Antl 1.019 0 Pass
NVNT 1-DH1 2441 Antl 1.011 0 Pass
NVNT | 1-DHI1 2480 Antl 1.006 0 Pass
NVNT 2-DH1 2402 Antl 1.268 0 Pass
NVNT 2-DH1 2441 Antl 1.285 0 Pass
NVNT 2-DH1 2480 Antl 1.264 0 Pass
NVNT 3-DHI1 2402 Antl 1.269 0 Pass
NVNT 3-DH1 2441 Antl 1.25 0 Pass
NVNT | 3-DHI1 2480 Antl 1.277 0 Pass
-20dB Bandwidth NVNT 1-DH1 2402MHz Ant1
enter Freq 2402000000 GHz I, 5.1:"?-'.:2‘;?..5‘”“” Gr:,u-hld; 100H80 Radio SidNons
AIFGainLow #Agten: 30 dB Radio Device: BTS
Ref Offset 251 dB W 02615 G
i0deiay  Ref 22.51dBm 329 dBm
f.:} E @
Center 2.402 GHz Span 2 MHz
[Res BW 30 kHz #VEBW 100 kHz Sweep 2.667 ms
Occupied Bandwidth Total Power 5.94 dBm
925.43 kHz
Transmit Freq Error 105.25 kHz OBW Power 99.00 %
x dB Bandwidth 1.019 MHz x dB -20.00 dB

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com
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BT i SDR AL EHEE T ) ALETH T D837 735 B My (5, 053
[ Freq: 2441000000 GH Radio Std: N
e qu B | e TI::::H";HII !\lzngeld; 100H00 i
alFGaimLow #hsten: 30 4B Radio Device: BTS
Mkrd 2.441608 GHz
o deugy  Ref 2253 abm 25.063 dBm
BLog
L.
'.‘_.'
. 3
0 ')
enter 2.441 GHz Span 2 MHz
s BIW 30 kHz #VEW 100 kHz Sweep 2.667 ms
Cccupied Bandwidth Total Power 3.86 dBm
915.49 kHz
Transmit Freq Error 102.21 kHz OBW Power 99.00 %
x dB Bandwidth 1.011 MHz x dB -20.00 dB

-20dB Bandwidth NVNT 1-DHI1 2480MHz Antl

BT i SDR AL EHEE: IT ) ALETH T 05:1:355 B My 09, 053
[ Freq: 2480000000 GH Radio Std: N
e qu B | e TI::::H";HII !\lzngeld; 100H00 i
alFGaimLow #hsten: 30 4B Radio Device: BTS
Mkrd 2.480802 GHz
Ref Offset 2.56 dB
10 dBidiv Ref 22.58 dBm -26.497 dBm
BLog
[}
.
& L
enter 2.48 GHz Span 2 MHz
s BIW 30 kHz #VEW 100 kHz Sweep 2.667 ms
Cccupied Bandwidth Total Power 2.14 dBm
889.48 kHz
Transmit Freq Error 99.055 kHz OBW Power 99.00 %
x dB Bandwidth 1.0086 MHz x dB -20.00 dB

-20dB Bandwidth NVNT 2-DH1 2402MHz Antl
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BT ' S0E AL EhEE T ) L34 AT (05370 20 P W (19, L%
] [ Freq: 2402000000 GH Radio Std: N
DT B ¥ T:I:::H";un !'vngHeId; 10050 i
HIF Gain Low #Agten: 30 dB Radio Device: BTS
Mkr3 2.402767 GHz
o dugy  Ref 2251 aBm -25.633 dBm
BLog
& A
enter 2.402 GHz Span 2 MHz
s BIW 30 kHz #VEW 100 kHz Sweep 2.667 ms
Cccupied Bandwidth Total Power 5.57 dBm
1.1744 MHz
Transmit Freq Error 133.52 kHz OBW Power 99.00 %
x dB Bandwidth 1.268 MHz x dB -20.00 dB

-20dB Bandwidth NVNT 2-DHI1 2441MHz Antl

BT T TS FHEE TT i d B3 LT D41 200 PA ey 09, LT
] [ Freq: 2441000000 GH Radio Std: N
DT B ¥ T:I:::H";un !'vngHeId; 10050 i
HIF Gain Low #Agten: 30 dB Radio Device: BTS
Mkr3 2.441772 GHz
o deugy  Ref 2253 abm 28,852 dBm
BLog
%)
WA 4
enter 2.441 GHz Span 2 MHz
s BIW 30 kHz #VEW 100 kHz Sweep 2.667 ms
Cccupied Bandwidth Total Power 2.89 dBm
1.1767 MHz
Transmit Freq Error 129.60 kHz OBW Power 99.00 %
x dB Bandwidth 1.285 MHz x dB -20.00 dB

-20dB Bandwidth NVNT 2-DH1 2480MHz Antl
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BT T TS FHEE TT i d B3 LT D 42 PM sy O, 003
/ [= Fraq: 2480000000 GH Radio Std: N
DT B ¥ T:I:::H";un !'vngHeId; 10050 i
HIF Gain Low #Agten: 30 dB Radio Device: BTS
o Mkr3 2480755 GHZ
10 dBidiy E:fr zz.gg'fiﬂadrﬁ -25.350 dBm
BLog
iy
L
0 L2
enter 2.48 GHz Span 2 MHz
s BIW 30 kHz #VEW 100 kHz Sweep 2.667 ms
Cccupied Bandwidth Total Power 1.10 dBm
1.1729 MHz
Transmit Freq Error 122.93 kHz OBW Power 99.00 %
x dB Bandwidth 1.264 MHz x dB -20.00 dB

-20dB Bandwidth NVNT 3-DHI1 2402MHz Antl

BT T TS FHEE TT i d B3 LT D255 06 A ey 0, L
/ [= Fraq: 2.402000000 GH Radio Std: N
DT B ¥ T:I:::H";un !'vngHeId; 10050 i
HIF Gain Low #Agten: 30 dB Radio Device: BTS
o Mkr3 2402768 GHZ
10 dBidiy E:fr 22.;12';15‘: -25.999 dBm
BLog
& )
enter 2.402 GHz Span 2 MHz
s BIW 30 kHz #VEW 100 kHz Sweep 2.667 ms
Cccupied Bandwidth Total Power 4.91 dBm
1.1744 MHz
Transmit Freq Error 131.11 kHz OBW Power 99.00 %
x dB Bandwidth 1.269 MHz x dB -20.00 dB

-20dB Bandwidth NVNT 3-DH1 2441MHz Antl
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BT iF SOE Al ENEE: T } i O LT, D256 003 PM My O, 007
[ Freq: 2441000000 GH Radio Std: N
R B | g Fres R AvalHeld: 1004100 s
SIFGainLow Radio Device: BTS
Mkr3 2.441752 GHz
Ref Offset2.53 dB
0dEidy  Ref 22.53 dBm -27.340 dBm
BLog

enter 2.441 GHz Span 2 MHz

s BIW 30 kHz #VEW 100 kHz Sweep 2.667 ms
Cccupied Bandwidth 2.96 dBm

1.1632 MHz
Transmit Freq Error 126.90 kHz 99.00 %
x dB Bandwidth 1.250 MHz -20.00 dB
-20dB Bandwidth NVNT 3-DH1 2480MHz Antl
BT i SDR AL EhEE T ) ALETH T 04757 45 BV M (5, 053
[ Freq: 2480000000 GH Radio Std: N
R B | g Fres R AvalHeld: 1004100 s
SIFGainLow Radio Device: BTS
Ref Offset 250 dB Mkrd 2 4%@56? GHZ
10 dBidiv Ref 22.58 dBm -31.336 dBm
BLog
0 ¢

enter 2.48 GHz Span 2 MHz

s BIW 30 kHz #VEW 100 kHz Sweep 2.667 ms
Cccupied Bandwidth 1.00 dBm

1.1789 MHz

Transmit Freq Error 123.77 kHz 99.00 %
x dB Bandwidth 1.277 MHz -20.00 dB
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Occupied Channel Bandwidth

Report No.: BLA-EMC-202204-A9902

Page 53 of 91

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT 1-DH1 2402 Antl 0.9016430353
NVNT 1-DH1 2441 Antl 0.907019451
NVNT 1-DH1 2480 Antl 0.9345283421
NVNT 2-DHI1 2402 Antl 1.177541802
NVNT 2-DHI1 2441 Antl 1.17510915
NVNT 2-DH1 2480 Antl 1.183081932
NVNT 3-DH1 2402 Antl 1.169000264
NVNT 3-DHI1 2441 Antl 1.17726141
NVNT 3-DH1 2480 Antl 1.174844307

OBW NVNT 1-DH1 2402MHz Antl
Shin Epea £ AT TSN LT - 5.1:"?-'.:2‘;?..5‘”“” Gr:,u-hld; 10000 e
SIFGain Lo #Agten: 30 dB Radio Device: BTS
o TS |
H
[
[
|
|
i
Center 2.402 GHz . Span 3 MHz
[fRes BW 30 khz F/BW 100 kHz Swoep 3331 me
Cccupied Bandwidth Total Power 6.56 dBm
901.64 kHz
Transmit Freq Error 105.38 kHz OBW Power 99.00 %
x dB Bandwidth 1.017 MHz x dB -20.00 dB

OBW NVNT 1-DHI 2441MHz Antl
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BT T TS FHEE TT i d B3 LT D2 30r 20 P My 0, 0T
] [ Freq: 2441000000 GH Radio Std: N
enter Freq 0 I TieFreeh AvglHold: 100/100 s
SIFGainLow Radio Device: BTS
Ref Offset2.53 dB
10 dEldiv Refl 22.53 dBm
BLog
enter 2.441 GHz Span 3 MHz
s BIW 30 kHz #VEW 100 kHz Sweep 3.333 ms
Cccupied Bandwidth 3.66 dBm
907.02 kHz
Transmit Freq Error 102.80 kHz 99.00 %
x dB Bandwidth 964.8 kHz -20.00 dB
OBW NVNT 1-DH1 2480MHz Antl
BT iF SDR AL EHEE T ) L34 AT 04: 131533 PM Wy 06, 002
] [ Freq: 2480000000 GH Radio Std: N
enter Freq 0 I TieFreeh AvglHold: 100/100 s
SIFGainLow Radio Device: BTS
Ref Offset 2.56 dB
10 dEldiv Refl 22.58 dBm
BLog
enter 2.48 GHz Span 3 MHz
s BIW 30 kHz #VEW 100 kHz Sweep 3.333 ms
Cccupied Bandwidth 1.48 dBm
934.53 kHz
Transmit Freq Error 101.38 kHz 99.00 %
x dB Bandwidth 1.051 MHz -20.00 dB

OBW NVNT 2-DHI 2402MHz Ant1
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BT T TS FHEE TT i d B3 LT 08700 15 P My 0, 0T
] [ Freq: 2402000000 GH Radio Std: N
DT B ¥ T:I:::H";un !'vngHeId; 10050 i
HIF Gain Low #Agten: 30 dB Radio Device: BTS
Ref Offset2.51 dB
10 dEldiv Refl 22.51 dBm
BLog
enter 2.402 GHz Span 3 MHz
s BIW 30 kHz #VEW 100 kHz Sweep 3.333 ms
Cccupied Bandwidth Total Power 5.66 dBm
1.1775 MHz
Transmit Freq Error 135.94 kHz OBW Power 99.00 %
x dB Bandwidth 1.273 MHz x dB -20.00 dB

OBW NVNT 2-DHI 2441MHz Antl

BT T TS FHEE TT i d B3 LT 08241005 PR My 09, 0T
/ [= Fraq: 2,441000000 GH Radio Std: N
DT B ¥ T:I:::H";un !'vngHeId; 10050 i
HIF Gain Low #Agten: 30 dB Radio Device: BTS
Ref Offset2.53 dB
10 dEldiv Refl 22.53 dBm
BLog
T
enter 2.441 GHz Span 3 MHz
s BIW 30 kHz #VEW 100 kHz Sweep 3.333 ms
Cccupied Bandwidth Total Power 3.06 dBm
1.1751 MHz
Transmit Freq Error 127.90 kHz OBW Power 99.00 %
x dB Bandwidth 1.285 MHz x dB -20.00 dB

OBW NVNT 2-DHI 2480MHz Antl
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BT T TS FHEE TT i d B3 LT b5 PR ey P, L
/ [= Fraq: 2480000000 GH Radio Std: N
DT B ¥ T:I:::H";un !'vngHeId; 10050 i
HIF Gain Low #Agten: 30 dB Radio Device: BTS
Ref Offset 2.56 dB
10 dEldiv Refl 22.58 dBm
BLog |
|
1
1
enter 2.48 GHz Span 3 MHz
s BIW 30 kHz #VEW 100 kHz Sweep 3.333 ms
Cccupied Bandwidth Total Power 1.28 dBm
1.1831 MHz
Transmit Freq Error 127.35 kHz OBW Power 99.00 %
x dB Bandwidth 1.263 MHz x dB -20.00 dB

OBW NVNT 3-DHI 2402MHz Ant1

648504 503 P My O, LS

BT T TS EHGE: T 4B LT
] [ Freq: 2402000000 GH Radio Std: N
DT B ¥ T:I:::H";un !'vngHeId; 10050 i
HIF Gain Low #Agten: 30 dB Radio Device: BTS
Ref Offset2.51 dB
10 dEldiv Refl 22.51 dBm
BLog
enter 2.402 GHz Span 3 MHz
s BIW 30 kHz #VEW 100 kHz Sweep 3.333 ms
Cccupied Bandwidth Total Power 5.37 dBm
1.1690 MHz
Transmit Freq Error 128.55 kHz OBW Power 99.00 %
x dB Bandwidth 1.278 MHz x dB -20.00 dB

OBW NVNT 3-DHI 2441MHz Antl
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BT iF ETET EHEE T ) LKIH AT 04256535 PM Wy 05, A2
/ [= Fraq: 2,441000000 GH Radio Std: N
DT B ¥ T:I:::H";un !'vngHeId; 10050 i
HIF Gain Low #Agten: 30 dB Radio Device: BTS
Ref Offset2.53 dB
10 dEldiv Refl 22.53 dBm
| (5 |
|
1
1
enter 2.441 GHz Span 3 MHz
s BIW 30 kHz #VEW 100 kHz Sweep 3.333 ms
Cccupied Bandwidth Total Power 3.24 dBm
1.1773 MHz
Transmit Freq Error 127.69 kHz OBW Power 99.00 %
x dB Bandwidth 1.267 MHz x dB -20.00 dB

OBW NVNT 3-DHI 2480MHz Antl

BT T TS FHEE TT } d B3 LT D5 737 A My 0, AL
/ [= Fraq: 2480000000 GH Radio Std: N
DT B ¥ T:I:::H";un !'vngHeId; 10050 i
HIF Gain Low #Agten: 30 dB Radio Device: BTS
Ref Offset 2.56 dB
10 dEldiv Refl 22.58 dBm
BLog T
] ] I i
“
1
E T
enter 2.48 GHz Span 3 MHz
s BIW 30 kHz #VEW 100 kHz Sweep 3.333 ms
Cccupied Bandwidth Total Power 1.27 dBm
1.1748 MHz
Transmit Freq Error 126.86 kHz OBW Power 99.00 %
x dB Bandwidth 1.269 MHz x dB -20.00 dB
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Band Edge
Condition | Mode Frequency Antenna Hopping Max Value Limit | Verdict
(MHz) Mode (dBe) (dBc)
NVNT | I-DHI1 2402 Antl No-Hopping -41.75 -20 Pass
NVNT | 1-DHI 2480 Antl No-Hopping -48.92 -20 Pass
NVNT | 2-DHI 2402 Antl No-Hopping -42.42 -20 Pass
NVNT | 2-DH1 2480 Antl No-Hopping -51.27 -20 Pass
NVNT | 3-DHI 2402 Antl No-Hopping -43.65 -20 Pass
NVNT | 3-DHI1 2480 Antl No-Hopping -49.15 -20 Pass
Band Edge NVNT 1-DH1 2402MHz Antl No-Hopping Ref
n:'ﬂ.er Freq 3.402000000 GHz . ———— IAT;J:’.;TJS;E‘;“ M ?':Ir'-:l-n-
Ref Offsot 2.51 dB .401 85
he- ;1'«.3 d Ref 20.00 dBm
¢
Center 2402000 GHz Span 8.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)

Band Edge NVNT 1-DH1 2402MHz Antl No-Hopping Emission
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T BLUE ASIA
BT T TS LB AT D753 A Sy 0, O
Aug Type: Log-Par WeE[- 3188
SRR T IR B PN Fast ~+- 1rig:FreeRun !'ll:leT‘ﬂ;dgm TYPE M wiviansis
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Band Edge(Hopping)
Condition | Mode Frequency Antenna | Hopping Max Value Limit | Verdict
(MHz) Mode (dBe) (dBc)

NVNT | I-DHI1 2402 Antl Hopping -42.01 -20 Pass
NVNT | 1-DHI 2480 Antl Hopping -40.99 -20 Pass
NVNT | 2-DHI 2402 Antl Hopping -41.28 -20 Pass
NVNT | 2-DH1 2480 Antl Hopping -42.68 -20 Pass
NVNT | 3-DHI 2402 Antl Hopping -42.69 -20 Pass
NVNT | 3-DHI1 2480 Antl Hopping -40.19 -20 Pass
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